



Test Report

No. SHAHG1503019201

Date: 04 Mar 2015

Page 1 of 4

HAOTIAN ADHESIVE PRODUCT LIMITED.

NO.22 JIANSHE ROAD ZHUOZHOU HEBEI P.R.CHINA

The following sample(s) was/were submitted and identified on behalf of the clients as : PVC FILM

SGS Job No. : SHHG1502006014SD - SH

Date of Sample Received : 27 Feb 2015

Testing Period : 27 Feb 2015 - 04 Mar 2015

Test Requested : Selected test(s) as requested by client.

Test Method : Please refer to next page(s).

Test Results : Please refer to next page(s).

Result Summary :

Test Requested	Conclusion
EN71-3:2013+A1:2014 under European Directive 2009/48/EC-Migration of certain elements (Category III:for scrapped-off toy material)	See Results
Entry 51 & 52 of Regulation (EC) No 552/2009 amending Annex XVII of REACH Regulation (EC) No 1907/2006 (previously restricted under Directive 2005/84/EC)-Phthalates content	PASS